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PRODUCT DESCRIPTION  

SmartCare
® 

Microsilica is a powder mineral admixture composed of submicron 
particles of silicon dioxide and manufactured as a co-product from the production of 

silicon and ferrosilicon metal. When added to concrete, SmartCare
® 

Microsilica acts 
as both micro filler, improving the physical structure by occupying the spaces 
between the cement particles and as a 'pozzolan,' reacting chemically to impart far 
greater strength and durability to concrete.  

When added to precast and ready-mixed concrete, SmartCare
® 

Microsilica 
produces high-performance, high-strength concrete with an increased life-span and 
improved structural economics.  

SmartCare
® 

Microsilica is ideal for use in structures exposed to chemical and 
environmental attack.  
 

 SmartCare
® 

Microsilica conforms to ASTM C-1240 and EN 13263:2005 standards 
for use in concrete applications. 
 
 
TECHNICAL SPECS / ASTM STANDARDS 

 ADVANTAGES  
• Prevents reinforcing steel corrosion in concrete, due to its extremely low permeability 

to chloride-ion intrusion and high electrical resistivity.  
• Greater impermeability, barring the ingress of moisture, chemicals and other 

contaminants.  
• High early strengths, assuring increased efficiency and greater cost effectiveness in  

the production of pre-stressed and precast concrete .  
• High ultimate compressive strengths (8,000-20,000 psi), proportionate to amount of 

silica fume and the water-to-cementitious ratio  
• substantially greater resistance to corrosion, abrasion and erosion, chemical attack 

and freeze/thaw damage  
 
 DOSAGES  
SmartCare® Microsilica typical dosage levels range from 7.0 to 10% by  
 
 
 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
weight of cement. With an addition of 15 percent, the potential exists for very strong, 
brittle concrete. It increases the water demand in a concrete mix; however, dosage 
rates of less than 5 percent will not typically require a water reducer. High 
replacement rates will require the use of a high range water reducer.  
COMPATIBILITY/ADDITION  
Although SmartCare® Microsilica is compatible with other concrete admixtures, but 
as known each admixture has to be added separately to the concrete using suitable 
equipment.  
APPLICATIONS  
Effects on Air Entrainment and Air-void System of Fresh Concrete.  
The dosage of air-entraining agent needed to maintain the required air content when 
using SmartCare® Microsilica is slightly higher than that for conventional concrete 
because of high surface area and the presence of carbon. This dosage is increased 
with increasing amounts of SmartCare® Microsilica content in concrete.  
Effects on Water Requirements of Fresh Concrete 
SmartCare® Microsilica added to concrete by itself increases water demands, often 
requiring one additional pound of water for every pound of added SmartCare® 
Microsilica. This problem can be easily compensated for by using admixtures.  
 

Parameter SmartCare 
MicroSilica 

ASTM C-1240  

pH  7.1 – 7.8  8.20 max  

Moisture  0.2 – 1.9%  3.0% max  

Surface Area  20-27 m
2

/g  15 m
2

/g  

Bulk Density  600-700 

kg/m
3

 

------  

SIO
2
 85-93% 

Min.  
85.00% min  

AL
2
O

3
 0.62-0.78%  ------  

Fe
2
O

3
 0.21-0.35%  ------  

CaO  0.37-0.88%  1.0% max  

MgO  0.65-0.88%  5.0% max  

SO
3
 0.1-2.2%  3.0% max  

Loss on 
Ignition  

1.5 – 3.0%  6.0% max  

Na
2
O  0.2-0.5%  1.5% max  

K
2
O  0.3 – 0.50%  ------  

CL
-

 0.04 – 
0.50%  

1.0% max  

C  0.08 – 1.5%  4.0% max  
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Effects on Consistency and Bleeding of Fresh Concrete.  
Concrete incorporating more than 10% SmartCare® Microsilica becomes sticky; in 
order to enhance workability, the initial slump should be increased. It has been found 
that Silica Fume reduces bleeding because of its effect on rheological properties. 
Effects on Strength of Hardened Concrete.  

SmartCare
® 

Microsilica is used to produce very high-strength, low-permeability, and 

chemically resistant concrete. Addition of SmartCare
® 

Microsilica by itself, with 
other factors being constant, increases the concrete strength.  

Incorporation of SmartCare
®

Microsilica into a mixture also enables the use of a lower 
water-to-cementitious-materials ratio than may have been possible otherwise The 

modulus of rupture of concrete prepared using SmartCare
® 

Microsilica is usually 
either about the same as or somewhat higher than that of conventional concrete at the 
same level of compressive strength. 
 
Effects on Freeze-thaw Durability of Hardened Concrete  

Experimental results indicated that the use of SmartCare
® 

Microsilica has no 
significant influence on the production and stability of the air-void system.  
Freeze-thaw testing (ASTM C 666) on Silica Fume concrete showed acceptable 
results.  
 
Effects on Permeability of Hardened Concrete 

Addition of SmartCare
® 

Microsilica to concrete reduces its permeability. Rapid 

chloride permeability testing conducted on SmartCare
® 

Microsilica concrete showed 
that addition of 8% product significantly reduces the chloride permeability. This 
reduction is primarily the result of the increased density of the matrix due to the 
presence of the product. 
 
PACKAGING  

SmartCare
® 

Microsilica is available in 1000kg UV coated moisture resistant bags on 
pallets. Bulk tankers of 25 Tons are also available upon request.  
 
HEALTH, SAFETY & HANDLING  

SmartCare
® 

Microsilica is unlikely to cause harmful effects when handled and 
stored as advised. However like other chemicals, the product should not be 
swallowed, inhaled or comes into contact with body and eyes.  
Protective clothing should be worn when handling the product such as goggles and 
gloves. 
If swallowed please seek medical consultation immediately and do not induce 
vomiting.  
If inhaled remove the exposed person from dusty area to fresh air. If discomfort 
persists seek medical attention.  

Eye and skin splashes should be washed thoroughly with plenty of water and a mild 
detergent.  
 
 
STORAGE & DISPOSAL  

SmartCare
® 

Microsilica is not flammable but should be stored away from acids in a 

well ventilated place below 55
0

C.  

SmartCare
® 

Microsilica is not classified as hazardous waste.  
Please contact the local waste regulatory authority for guidance on methods of 
disposals.  
Please refer to MSDS for further details.  
FIRE RISKS  

Although SmartCare
® 

Microsilica is nonflammable but it should be stored away from 
combustible material.  

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Smart Care Est. 
P.O. Box: 5169 Riyadh - 12243 KSA. 
Tel : +966.1 4169598 
Fax: +966.1 4169592 
 

Website: www.smartcaresa.com 

 

 

http://www.smartcaresa.com/




Weights

Weight (gm) Type

Weight of Wet Sample 3824.0

Oven Dry Weight 3800.6

Wash Oven Dry Weight 3781.7

Material 3/4" COARSE AGGREGATE

Cum. Weight Retained Percentage Retained Percentag Passing

1.5" 0.0 0.0 100.0

1" 0.0 0.0 100.0

3/4" 39.1 1.0 99.0

1/2" 1759.6 46.3 53.70

3/8" 3634.6 95.6 4.4

#4 3777.0 99.4 0.6

#8 3779.0 99.4 0.6

#16 3779.5 99.4 0.6

#30 3779.9 99.5 0.5

#50 3780.3 99.5 0.5

#100 3780.9 99.5 0.52

#200 3781.1 99.49 0.5

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 118996
Matrix : Aggregate

Analysis number :SMP - R - 118996 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 10:45

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Sieve Analysis of Fine & Coarse Agg. (ASTM
C136)

REQ - R - 107999 : 1 / 24



Pan 3781.5 99.5

Cum. Weight Retained Percentage Retained Percentag Passing

Fin Modulus

Result

FM 6.92

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 2 / 24



Weights

Weight (gm) Type

Weight of Wet Sample 2886.0

Oven Dry Weight 2880.1

Wash Oven Dry Weight 2872.0

Material 3/8" COARSE AGGREGATE

Cum. Weight Retained Percentage Retained Percentag Passing

1.5" 0.0 0.0 100.0

1" 0.0 0.0 100.0

3/4" 0.0 0.0 100.0

1/2" 0.0 0.0 100.00

3/8" 743.1 25.8 74.2

#4 2845.0 98.8 1.2

#8 2868.7 99.6 0.4

#16 2869.0 99.6 0.4

#30 2869.4 99.6 0.4

#50 2869.6 99.6 0.4

#100 2870.0 99.6 0.35

#200 2871.0 99.68 0.3

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 118997
Matrix : Aggregate

Analysis number :SMP - R - 118997 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 10:56

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Sieve Analysis of Fine & Coarse Agg. (ASTM
C136)

REQ - R - 107999 : 3 / 24



Pan 2871.3 99.7

Cum. Weight Retained Percentage Retained Percentag Passing

Fin Modulus

Result

FM 6.23

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 4 / 24



Weights

Weight (gm) Type

Weight of Wet Sample 1851.0

Oven Dry Weight 1845.2

Wash Oven Dry Weight 1814.2

Material CRUSHED SAND FINE AGGREGATE

Cum. Weight Retained Percentage Retained Percentag Passing

1.5" 0.0 0.0 100.0

1" 0.0 0.0 100.0

3/4" 0.0 0.0 100.0

1/2" 0.0 0.0 100.00

3/8" 0.0 0.0 100.0

#4 179.6 9.7 90.3

#8 1393.2 75.5 24.5

#16 1790.8 97.1 2.9

#30 1803.5 97.7 2.3

#50 1806.4 97.9 2.1

#100 1809.8 98.1 1.92

#200 1813.0 98.25 1.7

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 118998
Matrix : Aggregate

Analysis number :SMP - R - 118998 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:00

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Sieve Analysis of Fine & Coarse Agg. (ASTM
C136)

REQ - R - 107999 : 5 / 24



Pan 1814.0 98.3

Cum. Weight Retained Percentage Retained Percentag Passing

Fin Modulus

Result

FM 4.76

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 6 / 24



Weights

Weight (gm) Type

Weight of Wet Sample 907.0

Oven Dry Weight 888.5

Wash Oven Dry Weight 886.9

Material RED SAND FINE AGGREGATE

Cum. Weight Retained Percentage Retained Percentag Passing

1.5" 0.0 0.0 100.0

1" 0.0 0.0 100.0

3/4" 0.0 0.0 100.0

1/2" 0.0 0.0 100.00

3/8" 0.0 0.0 100.0

#4 0.0 0.0 100.0

#8 0.0 0.0 100.0

#16 0.0 0.0 100.0

#30 0.3 0.0 100.0

#50 414.8 46.7 53.3

#100 857.6 96.5 3.48

#200 885.2 99.63 0.4

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 118999
Matrix : Aggregate

Analysis number :SMP - R - 118999 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:04

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Sieve Analysis of Fine & Coarse Agg. (ASTM
C136)

REQ - R - 107999 : 7 / 24



Pan 886.7 99.8

Cum. Weight Retained Percentage Retained Percentag Passing

Fin Modulus

Result

FM 1.43

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 8 / 24



Material Finer Than 75m (No.200) Sieve in Mineral Aggregate by Washing

Type Result

Material 3/4" COARSE AGGREGATE

Original Dry Mass of Sample (gm) 3800.60

Dry Mass of Sample After Washig (gm) 3781.70

Percentage of Material Finer than #200 0.497

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 119004
Matrix : Aggregate

Analysis number :SMP - R - 119004 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:10

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Material Finer Than 75m (No.200)- ASTM C117

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

REQ - R - 107999 : 9 / 24



Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 10 / 24



Material Finer Than 75m (No.200) Sieve in Mineral Aggregate by Washing

Type Result

Material 3/8" COARSE AGGREGATE

Original Dry Mass of Sample (gm) 2880.10

Dry Mass of Sample After Washig (gm) 2872.00

Percentage of Material Finer than #200 0.281

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 119005
Matrix : Aggregate

Analysis number :SMP - R - 119005 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:13

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Material Finer Than 75m (No.200)- ASTM C117

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

REQ - R - 107999 : 11 / 24



Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 12 / 24



Material Finer Than 75m (No.200) Sieve in Mineral Aggregate by Washing

Type Result

Material CRUSHED SAND FINE AGGREGATE

Original Dry Mass of Sample (gm) 1845.20

Dry Mass of Sample After Washig (gm) 1814.10

Percentage of Material Finer than #200 1.685

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 119006
Matrix : Aggregate

Analysis number :SMP - R - 119006 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:14

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Material Finer Than 75m (No.200)- ASTM C117

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

REQ - R - 107999 : 13 / 24



Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 14 / 24



Material Finer Than 75m (No.200) Sieve in Mineral Aggregate by Washing

Type Result

Material RED SAND FINE AGGREGATE

Original Dry Mass of Sample (gm) 888.50

Dry Mass of Sample After Washig (gm) 886.90

Percentage of Material Finer than #200 0.180

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 119007
Matrix : Aggregate

Analysis number :SMP - R - 119007 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:17

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Material Finer Than 75m (No.200)- ASTM C117

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

REQ - R - 107999 : 15 / 24



Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 16 / 24



Dry Rodded Unit Weight

Type 1 2 3 Average

Material 3/4" AGGREGATE

Wt. of Agg. + Container 18489.00 18493.00 18471.00

Wt. of Container 3404.00 3404.00 3404.00

Wt. of Agg. 15085.00 15089.00 15067.00

Volume of Container 10049.00 10049.00 10049.00

Unit Weight 1.501 1.502 1.499

Average Unit Weight gm/cm3 1.501

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 119008
Matrix : Aggregate

Analysis number :SMP - R - 119008 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:19

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Dry Rodded Unit Weight (ASTM C29)

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   
REQ - R - 107999 : 17 / 24



Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 18 / 24



Dry Rodded Unit Weight

Type 1 2 3 Average

Material 3/8" AGGREGATE

Wt. of Agg. + Container 18414.00 18387.00 18403.00

Wt. of Container 14171.00 14171.00 14171.00

Wt. of Agg. 4243.00 4216.00 4232.00

Volume of Container 2830.70 2830.70 2830.70

Unit Weight 1.499 1.489 1.495

Average Unit Weight gm/cm3 1.494

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 119009
Matrix : Aggregate

Analysis number :SMP - R - 119009 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:24

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Dry Rodded Unit Weight (ASTM C29)

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   
REQ - R - 107999 : 19 / 24



Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 20 / 24



Sample Specifications

Size Class Weight No.

Grading 3/4" AGGREGATE

Designation CLASS (B)

Weight of Samples Tested 5000 ± 10

No. of Spheres 11

Test Result

Sample 1 Sample 2 Average

Total Weight of Test Sample (gm) 5000.300

Weight of Tested Sample retained on Sieve #12 3512.100

Percent Loss 29.76

Trial

Sample 1

Total Weight of Test Sample (gm) 5000.300

Weight of Tested Sample retained on Sieve #12 3512.100

Percent Loss 29.76

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 119010
Matrix : Aggregate

Analysis number :SMP - R - 119010 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:28

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Los Angeles (one Trial)- ASTM C131

SIZE

Comment(s) :
REQ - R - 107999 : 21 / 24



Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 22 / 24



Sample Specifications

Size Class Weight No.

Grading 3/8" AGGREGATE

Designation CLASS (C)

Weight of Samples Tested 5000 ± 10

No. of Spheres 8

Test Result

Sample 1 Sample 2 Average

Total Weight of Test Sample (gm) 5000.400

Weight of Tested Sample retained on Sieve #12 3598.900

Percent Loss 28.03

Trial

Sample 1

Total Weight of Test Sample (gm) 5000.400

Weight of Tested Sample retained on Sieve #12 3598.900

Percent Loss 28.03

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

01 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : SMP - R - 119011
Matrix : Aggregate

Analysis number :SMP - R - 119011 
Report number : REP - R - 006685

Picked by : By customer 
Date sample : 25/12/2022 11:05:22
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:34

Date print : 01/01/2023
Request Ref : REQ - R - 107999 
Pack : Los Angeles (one Trial)- ASTM C131

SIZE

Comment(s) :
REQ - R - 107999 : 23 / 24



Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 24 / 24



Coarse Aggregate

Type 1,1/2" -
1"

1" -
3/4"

3/4" -
1/2"

1/2" -
3/8"

3/8" -
No.4

Total Percentage

Material 3/4"
AGGREGATE

Total Weight of Samples
Tested

1.00 1.00 523.00 257.30 1.00

Weight of Flaky & Elongated
Pieces

1.00 1.00 36.20 14.70 1.00

% Flaky & Elongated Pieces 0.00 100.00 6.92 5.71 100.00

Original Grading Percent
Retained

100.00 0.00 45.27 49.33 0.00 94.60

Weight Percent Flaky &
Elongated

0.00 0.00 3.13 2.82 0.00 5.95

Percent of Flaky & Elongated
Particles

6.29

Max. % Specifications 10 %

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : Aggregate 3/4"
Matrix : Aggregate

Analysis number :SMP - R - 119019 
Report number : REP - R - 006763

Picked by : By customer 
Date sample : 
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:39

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Flaky & Elongated Particles (ASTM D4791)

SIZE

Comment(s) :

REQ - R - 107999 : 1 / 4



General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant
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Coarse Aggregate

Type 1,1/2" -
1"

1" -
3/4"

3/4" -
1/2"

1/2" -
3/8"

3/8" -
No.4

Total Percentage

Material 3/8"
AGGREGATE

Total Weight of Samples
Tested

1.00 1.00 1.00 157.80 49.20

Weight of Flaky & Elongated
Pieces

1.00 1.00 1.00 5.30 4.60

% Flaky & Elongated Pieces 0.00 100.00 100.00 3.36 9.35

Original Grading Percent
Retained

100.00 0.00 0.00 25.80 72.98 98.78

Weight Percent Flaky &
Elongated

0.00 0.00 0.00 0.87 6.82 7.69

Percent of Flaky & Elongated
Particles

7.78

Max. % Specifications 10 %

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : Aggregate 3/8"
Matrix : Aggregate

Analysis number :SMP - R - 119020 
Report number : REP - R - 006763

Picked by : By customer 
Date sample : 
Date sample receipt : 26/12/2022
Date start : 31/12/2022 11:45

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Flaky & Elongated Particles (ASTM D4791)

SIZE

Comment(s) :

REQ - R - 107999 : 3 / 4



General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 4 / 4



Specific Gravity of Coarse Aggregate

Sample 1 Sample 2 Average

Wt. of Oven-dry sample in air(g) 3198.90 3197.30

Wt. of Saturated Surface dry sample in air (g) 3251.20 3251.10

Wt. of saturated sample in water (g) 2011.70 2008.50

Bulk specific Gravity (oven-dry) 2.581 2.573

Average Bulk Specific Gravity 2.577

Bulk Specific Gravity (SSD) 2.623 2.616

Average Bulk Specific Gravity (SSD) 2.620

Apparent Specific Gravity 2.694 2.690

Average Apparent Specific Gravity 2.692

Absorption 1.635 1.683

Absorption Average Percentage 1.659

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : Aggregate 3/4"
Matrix : Aggregate

Analysis number :SMP - R - 119000 
Report number : REP - R - 006762

Picked by : By customer 
Date sample : 
Date sample receipt : 26/12/2022
Date start : 01/01/2023 10:06

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Specific Gravity of Coarse Agg. (ASTM 127)

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

REQ - R - 107999 : 1 / 13



This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant
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Specific Gravity of Coarse Aggregate

Sample 1 Sample 2 Average

Wt. of Oven-dry sample in air(g) 2228.50 2227.60

Wt. of Saturated Surface dry sample in air (g) 2251.70 2251.00

Wt. of saturated sample in water (g) 1400.80 1401.00

Bulk specific Gravity (oven-dry) 2.619 2.621

Average Bulk Specific Gravity 2.620

Bulk Specific Gravity (SSD) 2.646 2.648

Average Bulk Specific Gravity (SSD) 2.647

Apparent Specific Gravity 2.692 2.695

Average Apparent Specific Gravity 2.694

Absorption 1.041 1.050

Absorption Average Percentage 1.046

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : Aggregate 3/8"
Matrix : Aggregate

Analysis number :SMP - R - 119001 
Report number : REP - R - 006762

Picked by : By customer 
Date sample : 
Date sample receipt : 26/12/2022
Date start : 01/01/2023 10:12

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Specific Gravity of Coarse Agg. (ASTM 127)

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

REQ - R - 107999 : 3 / 13



This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant
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Coarse Aggregate

Original
Grading %

Test Fraction
Mass

After- Test
Sieve

Retained
Mass

Percent
Clay

Weighted
Percent Clay

Passing Sieve 1.1/2"-
Retained Sieve 3/4"

0.00 1.00 4.75 (No. 4) 1.00 0.00 0.00

Passing Sieve 3/4" - Retained
Sieve 3/8"

94.60 2263.80 4.75 (No. 4) 2258.80 0.22 0.209

Passing Sieve 3/8"- Retained
Sieve No. 4

0.00 1.00 2.36 (No. 8) 1.00 0.00 0.000

Total 0.209

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : Aggregate 3/4"
Matrix : Aggregate

Analysis number :SMP - R - 119016 
Report number : REP - R - 006762

Picked by : By customer 
Date sample : 
Date sample receipt : 26/12/2022
Date start : 01/01/2023 12:04

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Clay Lumps & Friable Particles in Coarse Agg.
(ASTM 142)

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   
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Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant

REQ - R - 107999 : 6 / 13



Coarse Aggregate

Original
Grading %

Test Fraction
Mass

After- Test
Sieve

Retained
Mass

Percent
Clay

Weighted
Percent Clay

Passing Sieve 1.1/2"-
Retained Sieve 3/4"

0.00 1.00 4.75 (No. 4) 1.00 0.00 0.00

Passing Sieve 3/4" - Retained
Sieve 3/8"

25.80 2172.10 4.75 (No. 4) 2171.00 0.05 0.013

Passing Sieve 3/8"- Retained
Sieve No. 4

72.98 1152.30 2.36 (No. 8) 1150.20 0.18 0.133

Total 0.146

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : Aggregate 3/8"
Matrix : Aggregate

Analysis number :SMP - R - 119017 
Report number : REP - R - 006762

Picked by : By customer 
Date sample : 
Date sample receipt : 26/12/2022
Date start : 01/01/2023 12:11

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Clay Lumps & Friable Particles in Coarse Agg.
(ASTM 142)

SIZE

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   
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Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant
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Fine Aggregate Passing Sieve No.4

Type Trial 1 Trial 2 Average

Material FINE AGGREGATE CRUSHED SAND

Wt. of Oven-dry sample in air (g) 492.60 492.30

Wt. of Volumetric Flask filled with water (g) 654.80 656.10

Wt. of Saturated sample in Water (500g) 500.00 500.60

Wt. of Volumetric flast + Water + sample (g) 962.70 963.60

Volume of Sample (cm3) 192.100 193.100

Average of Bulk Specific Gravity (oven-dry) 2.564 2.549 2.557

Bulk Speific Gravity (SSD) 2.603 2.592

Avergae Bulk Specific Gravity (SSD) 2.598

Apparent Specific Gravity 2.667 2.664

Average Apparent Specific Gravity 2.666

Absorption % 1.502 1.686

Average Absorption % 1.594

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : FINE AGGREGATE CRUSHED SAND
Matrix : Aggregate

Analysis number :SMP - R - 120035 
Report number : REP - R - 006762

Picked by : GTC Riyadh Laboratory 
Date sample : 
Date sample receipt : 25/12/2022
Date start : 01/01/2023 10:28

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Specific Gravity of Fine Agg. (ASTM 128)

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

REQ - R - 107999 : 9 / 13



This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
Hegazi 

Accountant
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Fine Aggregate Passing Sieve No.4

Type Trial 1 Trial 2 Average

Material FINE AGGREGATE RED SAND

Wt. of Oven-dry sample in air (g) 299.40 299.10

Wt. of Volumetric Flask filled with water (g) 654.80 656.10

Wt. of Saturated sample in Water (500g) 300.30 300.00

Wt. of Volumetric flast + Water + sample (g) 840.10 841.30

Volume of Sample (cm3) 115.000 114.800

Average of Bulk Specific Gravity (oven-dry) 2.603 2.605 2.604

Bulk Speific Gravity (SSD) 2.611 2.613

Avergae Bulk Specific Gravity (SSD) 2.612

Apparent Specific Gravity 2.624 2.626

Average Apparent Specific Gravity 2.625

Absorption % 0.301 0.301

Average Absorption % 0.301

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : FINE AGGREGATE RED SAND
Matrix : Aggregate

Analysis number :SMP - R - 120037 
Report number : REP - R - 006762

Picked by : GTC Riyadh Laboratory 
Date sample : 
Date sample receipt : 25/12/2022
Date start : 01/01/2023 10:33

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Specific Gravity of Fine Agg. (ASTM 128)

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

REQ - R - 107999 : 11 / 13



This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   
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Fine Aggregate

Original
Grading %

Test Fraction
Mass

After-Test
Sieve

Retained
Mass

Percent
Clay

Weighted
Percent Clay

Passing Sieve 4.75 (#4) -
Retained Sieve #16

87.32 100.50 0.85 (No.
20)

99.80 0.697 0.608

ةناسرخلل سكم  نوك  ةكرش 
ةزهاجلا qc-ryd

دوعس ماملاا  قيرط   
ضايرلا 12463

02 January 2023

TEST REPORT
Testing Date : 2022-12-26
Project : CONCRETE BATCHING PLANT
Sampling Date : 2022-12-25

Location : MALHAM
Materials : AGGREGATE

Sample name : Aggregate crushed sand
Matrix : Aggregate

Analysis number :SMP - R - 120111 
Report number : REP - R - 006762

Picked by : GTC Riyadh Laboratory 
Date sample : 
Date sample receipt : 25/12/2022
Date start : 01/01/2023 12:18

Date print : 02/01/2023
Request Ref : REQ - R - 107999 
Pack : Clay Lumps & Friable Particles in Fine Agg.
(ASTM 142)

Comment(s) :

General information
The sample is analyzed as received. The sample represents itself only. 

This report has been validated electronically. ًايلآ هيلع  قداصمُ  ريرقتلا                         

*** ريرقتلا ةياهن   - End Of Report ***

Najah Road - Rimal Quarter- Riyadh ضايرلا - لامرلا يح  حاجنلا - عراش   

     info@gtc-ksa.com | www.gtc-ksa.com  011-2664110   

Approved by Mahdi Balla Approved by Rami Mohamed Mohamed
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